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CYLINDER PISTON 323 S15, 967078301, 2018-02, for China only



CYLINDER PISTON 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 578 41 02-01 SPARK PLUG 1
2 575 30 89-01 SCREW 2
3 575 30 67-01 PLATE 1
4 584 95 60-01 SCREW 4
5 593 01 48-01 CYLINDER KIT 1
6 593 58 90-01 CYLINDER ASSY 1 5
7 575 30 78-02 GASKET 2 5
8 593 01 46-01 PISTON ASSY 1 5
9 575 30 79-01 PISTON RING 2 8, 5
10 575 30 81-01 CIRCLIP 2 8, 5
11 575 30 84-01 NEEDLE BEARING 1 8, 5
12 575 30 86-01 CRANKSHAFT ASSY 1
13 574 72 79-01 KEY 1



CRANKCASE & CLUTCHDRUM 323 S15, 967078301, 2018-02, for China only



CRANKCASE & CLUTCHDRUM 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 585 29 65-01 BRIDGE 1
2 574 22 21-01 SEAL 1
3 574 72 66-01 BEARING 2
4 575 31 19-02 GASKET 1
5 735 31 31-10 CIRCLIP 1
6 575 31 21-01 SEALING 1
7 584 95 59-01 SCREW 5
8 591 04 66-01 FLYWHEEL 1
9 574 22 34-01 NUT 1
10 575 31 35-01 WASHER 2
11 575 31 36-01 CLUTCH ASSY 1
12 575 31 37-01 SPRING WASHER 2
13 513 18 96-01 SCREW 2
14 525 75 51-02 SCREW ITXSCFM 4
15 585 56 55-01 IGNITION MODULE 1
16 582 62 57-01 SHORT CIRCUIT CABLE 1
17 589 97 15-01 BOLT M6x16 4



CRANKCASE 323 S15, 967078301, 2018-02, for China only



CRANKCASE 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 593 01 49-01 CRANKCASE KIT 1



MUFFLER 323 S15, 967078301, 2018-02, for China only



MUFFLER 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 592 73 20-01 MUFFLER SYSTEM 1
2 584 95 63-01 SCREW 2
3 585 61 30-01 GASKET 2 1



FUEL TANK 323 S15, 967078301, 2018-02, for China only



FUEL TANK 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 593 01 54-01 FUEL TANK KIT 1
2 593 01 55-01 HOSE KIT 1 1
3 574 22 70-01 FUEL FILTER 1 1
4 585 09 46-01 FUEL TANK 1 1
5 580 92 68-02 TANK CAP ASSY 1 1
6 575 31 33-01 SCREW 3



STARTER 323 S15, 967078301, 2018-02, for China only



STARTER 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 593 01 56-01 STARTER ASSY 1
2 578 09 11-02 STARTER ROPE 1 1
3 525 75 51-01 SCREW ITXSCFM ITXSCFM 3 1
4 575 48 95-01 STARTER HANDLE 1 1
5 593 17 64-01 DRIVER ASSY 1 1
6 589 78 21-01 DECAL 1



AIR FILTER 323 S15, 967078301, 2018-02, for China only



AIR FILTER 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 537 21 32-08 KNOB 1
2 582 62 48-01 AIR FILTER COVER 1
3 575 30 95-01 AIR FILTER 1
4 578 30 39-01 SCREW 2
5 582 66 83-01 FILTER HOLDER ASSY 1
6 593 01 90-01 INLET PIPE ASSY 1
7 584 27 41-02 CARBURETTOR 1
8 575 31 09-01 GASKET 1
9 584 95 62-01 SCREW 4
10 593 01 91-01 INSULATOR 1



PUMP 323 S15, 967078301, 2018-02, for China only



PUMP 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 590 21 17-02 COVER ASSY 1
2 589 94 23-01 BOLT M6X16 4 1, 7
3 589 83 39-01 PRESSURE HOSE 1
4 590 21 18-02 PUMP 1
5 589 94 19-01 BOLT M6X14 6 4, 16
6 593 01 41-01 PIPE ASSY 2
7 589 83 13-02 GEARBOX ASSY 1
8 589 94 25-01 BOLT M6X18 5 7
9 589 83 26-01 DECAL 1 7
10 592 99 29-01 PLUG 5 7
11 589 83 25-02 O-RING 1 7
12 589 83 23-02 O-RING 1 7
13 592 99 28-01 PLUG 1 7
14 590 21 20-02 PUMP 1
15 589 94 21-01 BOLT M6X70 1 4, 14
16 589 82 86-02 VALVE ASSY 1
17 592 99 27-01 KNOB 2 16
18 589 83 11-01 WASHER 1 16
19 503 22 20-07 LOCK NUT 2 16



TANK 323 S15, 967078301, 2018-02, for China only



TANK 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 589 32 51-01 TANK CAP ASSY 1
2 589 83 45-01 GASKET 1 1
3 589 54 22-01 FILTER 1
4 589 54 56-01 FILTER PLUG 1
5 593 01 42-01 TANK ASSY 1
6 589 54 55-01 CAP ASSY 1
7 589 83 47-01 GASKET 1 6
8 593 01 43-01 PIPE ASSY 1
9 592 99 30-01 PIPE CLAMP 2 8
10 593 01 44-01 PIPE ASSY 1
11 592 99 32-01 CLAMP 2 10



SPRAY SYSTEM 323 S15, 967078301, 2018-02, for China only



SPRAY SYSTEM 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 590 21 24-02 BASE ASSY 1
2 589 95 24-01 SCREW M6x30 2 1
3 589 95 30-01 PLANE WASHER 16x6x1.3 22 1
4 574 59 44-01 NUT 9 1
5 589 95 24-02 SCREW M6x25 2 1
6 592 88 63-01 BRACKET 1 1
7 589 54 60-01 ABSORBER 1 1
8 589 54 59-01 ABSORBER 2 1
9 589 97 16-01 SCREW CRPANT ST4.8x16 4 1
10 589 97 17-01 HEXAGON NUT 2 1
11 590 21 25-01 PAD 1
12 590 16 19-01 SCREW CRCSFT ST4.2x25 4 11
13 589 97 15-01 BOLT M6x16 1 1
14 504 45 67-01 SCREW IHSCM M6x16 2 1



CONTROLS 323 S15, 967078301, 2018-02, for China only



CONTROLS 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 589 54 57-02 THROTTLE SYSTEM 1
2 589 83 48-02 THROTTLE CABLE 1 1
3 589 83 56-01 SHORT CIRCUIT CABLE 1 1



HARNESS 323 S15, 967078301, 2018-02, for China only



HARNESS 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 590 21 26-01 HARNESS ASSY Left 1
2 590 21 27-01 HARNESS ASSY Right 1 1
3 590 01 96-01 HANDLE 1 1



SPRAY LANCE 323 S15, 967078301, 2018-02, for China only



SPRAY LANCE 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 589 54 72-01 PIPE 1
2 589 54 76-01 SPRAY LANCE 1
3 589 54 74-01 ROD 1 2
4 589 54 73-01 VALVE ASSY 1 2
5 582 62 06-01 HANDLE ASSY 1 2
6 589 54 75-01 ROD 1 2
7 589 54 77-01 SPRAY LANCE 1
8 589 78 98-01 SPRAY LANCE 1 7
9 582 62 07-01 HANDLE ASSY 1 7



ACCESSORIES 323 S15, 967078301, 2018-02, for China only



ACCESSORIES 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 590 21 28-02 SERVICE TOOLS 1
2 589 85 29-01 GASKET 4
3 589 85 28-01 GASKET 4
4 589 82 82-02 SEAL 4
5 589 82 60-01 SEAL 4



HOUSING 323 S15, 967078301, 2018-02, for China only



HOUSING 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 573 92 58-01 SCREW ITXSCFT ITXSCFT 3
2 582 62 52-01 ENGINE COVER 1



OIL BOTTLE 323 S15, 967078301, 2018-02, for China only



OIL BOTTLE 323 S15, 967078301, 2018-02, for China only

Ref Part No Description Remark QTY KIT
1 589 85 48-01 BOTTLE 1


